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ASTM A992 - ASTM A572 GR50 FINE GRAIN SILICON KILLED
Manufacturer's test certificate acc. to ASTM A 6
Ord.item Product Length Weight Heat nr Weight Bund. Bars
000003 W 18 X 11 X 97 40" 7,024 mt ’f,
12.192 mm 27334 7,024 mt / 4
Heat nr Heat analysis (%)
C Mn P s 53 N Cu Ni Cr v N Mo CEV 8n Nb+V
Min 0,50 0,10
Max 0,23 1,60 0,035 0,045 0,40 0,60 0,45 0,35 0,150 0,050 0,150 0,45 0,150
27334 0,07 1,47 0,019 0,019 0,20 0,010 0,41 0,16 0,11 0,061 0,003 0,050 0,40 0,03 0,064
Heat nr Tensile test
PSI PSI 200 mm
Ys urs El. (%) ¥/U
Min 50.000 &5.000 18,00
Max 65.000 0,85
27334 60.175 74.965 25,90 0,80
27334 60,755 75.680 26,16 0,80
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